E-1 #5852 5 CRANKCASE ASSY

F & SR F W B B W Description X & & I
S/N Part No. " p Quantity | Remark
1 11116/173F THLTH 2 2 Washer 2
2 11115/173F UM R 2 Drain plug 2
3 11120 ity el 7ok Oil seal, crankshaft 1
4 11117/173F HEER i Seal 1
5 27500/168F o] SO A Diode 1
6 11100 i 2 A Crankcase 1
7 11130 VA AEAT ) Oil seal, regulating sway bar 1
8 26113/173F VSRR Washer 2
9 26112/173F A Split pin 1
10 26111 AR Regulating sway bar 1
11 GB/62-1988 BEREM10 Nut M10 1
12 11119 0 T 48 13X 1.4 O-ring 1
13 GB/T16674-1996 1242 M6 X 14-F Bolt M6 X 14-F 2
14 27400/168F Bl AL 2% Oil sensor 1
15 GB/T16674-1996 124 M6 X 12-F Bolt M6 X 12-F 1

-




E-2 #4524 CRANKCASE COVER ASSY

= 55 = =N N
FE | FBAEMAS FH B L& W Description # = &
S/N Part No. Quantity Remark
1 15520/173F Ml g 2R 14 Oil plug with Seal 1
2 15521/173F Bl g Oil plug 1
3 15512/173F PR % 3 e Seal 2
4 11211 i ot 6 7 Crankcase cover 1
5 25118/173F PN GEEE Washer, driven gear 1
6 25111 B A Driven gear, regulator 1
7 25116/173F KR Pin 2
8 25115/173F R A Regulating shaft 1
9 25114 L PR Flying block 2
10 25117/173F e A Pl Snap ring 1
11 25113/168F R ER Washer 2
12 25112/173F W Sliding sleeve 1

-




E-2 #4524 CRANKCASE COVER ASSY

G 19 Q19 C—19

F s FHAMAS F & 4 4 K Description % & & &
S/N Part No. A p Quantity Remark
13 11114 iz EEA Y Gasket, crankcase 1
14 11113/173F ENH DX 12 Set pin®8x12 2
15 15511/173F LR Dipstick 1
16 15510/173F LI R ZE A Dipstick with seal 1
17 GB276-89 Hh7K 6207 Bearing 6207 1
18 11120 it b e Oil seal, crankshaft 1
19 GB/T16674-1996 T2 M8 X 35-F Bolt M8 X 35-F 7
20 25100 TR BN R A AL Driven gear, regulator assy 1

--3--




E-3 REL RESLEZSE R CYLINDER HEAD & CYLINDER HEAD COVER ASSY

= '
T ?o‘ 7 o
1 2 3 | @M L&
6
5
4
Fe| #HEARS ZF W4 4B W Description % & & I
S/N Part No. P Quantity Remark
1 12221/173F ALk R IR Bolt 1
2 12222/173F Lk TR IR AR H Washer 1
3 12223/173F % Bl Rubber seal 1
4 12220/173F ALk SRR A Bolt 1
5 12200/173F ALk AL Cylinder head cover Assy 1
6 12212/173F ALk 7 A S P Gasket, cylinder head cover 1
7 12118/173F ALK AR Bolt 4
8 19112 TaKE Lead wind cover 1
9 17218 AR EXEL S Stud 2
10 12121 AL SR 2 3 3R Gasket, cylinder head 1
11 12117/173F ALk E A 4 Set pin 2
12 12100 SEERAS Cylinder head Assy 1

4




E-3 REL RESLEZSE R CYLINDER HEAD & CYLINDER HEAD COVER ASSY

F S SN F W 4 & W Description % & &
S/N Part No. P Quantity Remark
13 27100/168F ‘K A£ %€ FE6RTCU Spark plug F6 RTCU 1
14 18241/173F HES DXL 24 Stud 2
15 17217/173F BRE Air duck 1
16 14420/173F EENHE Seal 1
17 GB/T16674-1996 1R M6X 12-F Bolt:M6 X 12-F 1

-5




E-4 fidh 35 8% PARER CRANKSHAFT, PISTON, CONNECTING & BALANCING SHAFT

= 55 = 1=} Ne
FES | FRAEMS ZF W4 B W Description A = &
S/N Part No. Quantity | Remark
1 13411 TR (—) Piston ring (1) 1
2 13412 IR () Piston ring (11) 1
3 13422 {IIEN Side rail 2
4 13421 w5 Expander 1
5 13420 HIRH S Scraper ring set 1
6 13313 T SR 1 Piston pin circlip 2
7 13311 TEAE Piston 1
8 13312 IR Piston pin 1
9 13200 e Shank 1
10 13213/173F HEATIEAS Bolt 2
11 GB276-89 Hi7k 6202 Bearing 6202 2
12 13116 SR Balancing shaft 1
13 GB276-89 Hh& 6207 Bearing 6207 1

——6--




E-4 fidh 35 8% PARER CRANKSHAFT, PISTON, CONNECTING & BALANCING SHAFT

= = = "
FS | FHAARS ZF W4 B W Description 5 % &
S/N Part No. Quantity | Remark
14 13112/173F 4 [ Wood ruff key 1
15 13111 it Crankshaft 1
16 13114 TR E B A% Drive gear 1
17 13113 IERS E3h % Timing driving gear 1
18 13300 TEIE A, Piston ring set 1
19 13200 M Connecting rod assy 1
20 13100 it A Crankshaft assy 1

-




E-5 'YiRisEiRA S SR ESH S COMBINATION OF CAM SHAFT & VALVE ROCKER

16 1 2 N M Q
S0 @D

%
o 0

2

1

Fu FEARS ZF W4 4L W Description % & &
S/N Part No. P Quantity | Remark
1 14314/173F SRR T IR B Lock nut 2
2 14312/173F PR b Sleeve 2
3 14311/173F SIEE Valve rocker 2
4 14313/173F AT TE B TR AR Adjusting bolt for valve gap 2
5 14221/173F HEFF 22 Pusher guide 1
6 14210 HEFFL & Pusher 2
7 14315/173F okt Tappet 2
8 14122/173F TR Extension spring 1
9 14100 AR A Camshaft assy 1
10 14412 HAUT Exhaust valve 1
11 14411 #AR] Intake valve 1
12 14417/173F e T5R T Spring retainer, exhaust valve 1
13 14414/173F IRk S Valve spring 2
14 14415/173F HEA) B0 e Spring seat, exhaust valve 1

8-




E-5 'Y RisEAtA S SR ESH S COMBINATION OF CAM SHAFT & VALVE ROCKER

® 0
L
2
1
= = = = 3
Fes| FB8HEMAS ZF W4 4L W Description # = &
S/N Part No. Quantity | Remark

15 14413/173F B S R Spring seat, intake valve 1
16 14416/173F HEI T Cap 1
17 14310/173F TR RRCA & Valve rocker assy 1
2

-9--




E-6 {LiBSE M CARBURETOR ASSY

= S5 = =N N
S FHAEMAS F 8B £ WK Description # = &
S/N Part No. Quantity | Remark
1 17219 RO Inlet gasket 1
2 16112 b i A4 Connecting block 1
3 16113 i aR Carburetor gasket 1
4 16351/168F B ARE] Idle adjustment screw 1
5 16240 il AR R A A Mixture chamber body 1
6 16244 LB Main nozzle 1
7 16243 AL Main jet 1
8 16220 FraA Float 1
9 16216/173F A et Float chamber gasket 1
10 16211/173F HT= Float chamber 1
11 16215/168F T S JBOM IR e Washer 2
12 16214/168F T = O RE] Float chamber drain Screw 1
13 16212/168F F T EIRET Screw 1
14 17113/173F TR Air cleaner gasket 1

--10--




E-6 {LiBSE M CARBURETOR ASSY

[ B -
l?;?fi; 1?

F 5 F A AS ZF W4 B W Description % & &

S/N Part No. P Quantity | Remark
15 16321/173F FELRUT] Choke 1
16 16322/173F FELJX T Choke stem 1
17 16365/168F Ao 25 DU L] Airproof washer 1
18 16363/168F {2 TR Throttle lever 1
19 16364/168F i g OC Washer 1
20 16367 At 4 TR 5 W% T Screw M4 2
21 16362/168F i 25 X Cover 1
22 16114/173F RELAIITT G Choke switch 1
23 16250 WRINHEA Throttle unit 1
24 16332/168F TR PR BB E ] g B Spring, mixture adjustment screw 1
25 16331/168F TR A L B R AT Mixture adjustment screw 1
26 16320/173F FEXUT 207 Choke unit 1
27 16210/173F FrEHA Float chamber 1
28 16100 A i 45 e Carburetor Assy 1
29 16230 FF s A Float needle 1

11--




E-7 MAMAE4 5 FUEL TANK ASSY

eS| FBAEMAS F W M4 4 W Description % & & I
S/N Part No. P Quantity | Remark
1 16626/173F WERPE Pipe 1
2 16621/173F HHE (—) Outlet pipe 1
3 16622/168F WER (2D Pipe clamp 2
4 16633/168F HENE: DS Connector 1
5 GB5789-86 HEHE M8 X 25 Bolt M8x25 2
6 16634/168F Sk Packing ring 1
7 GB6170-2000 B2 AL M8 Nut M8 2
8 16610/168F TLPER Filter cup 1
9 16510 R AEZL 1 Fuel tank 1
10 16414/168F CEIEs Packing ring 1
11 16411/168F PRt A8 Fuel filler cap 1
12 16400/168F BRMFE e 2 & Fuel filler cap with packing ring 1




B-8 ZXIEERMAAR AIR CLEANER ASSY

N

—9
FF 5 FEH 4RSS = W AR Descrinti & &/
S/N Part No " \ escription Quantity | Remark
1 17111 T YELE Sr RS Air cleaner cover nut 2
2 17112 YA I Air cleaner cover 1
3 17120 A Filter element 1
4 17114 TR AR Ailr cleaner base 1
5 17200/173F BAREHS Air cleaner housing assy 1
6 GB5789-86 YRR R X [H R ke M6 X 22 Bolt M6 X 22 1
7 17121/173F HIE Washer 1
8 GB6177.1-2000 BREEE M6 G£2%) Nut M6(Flange) 2
9 17100 2R A SR Air cleaner assy 1

-13--




E-9 JHFE#4/4 MUFFLER

= == = = Y
FE FHARLS F 8B & R Description H = &
S/N Part No Quantity | Remark

1 GB6183-86 W M8 Nut M8 5

2 18117/173F HAO®A Exhaust pipe gasket 1

3 18215/173F HRE Exhaust pipe 1

4 18217/173F HESRES Muffler gasket 1

5 18100 VA Muffler 1

6 GB818-2000 JEET M5 X 8 Screw M5 X8 4

7 18200 AP AL Muffler hood assy 1

8 18000 VAR K Muffler assy 1

14—




E-10 R#EZIE:54 RECOIL STARTER

FFs | EHAHENAS = W 4R Descrinti HE & IE
S/N Part No H ' escription Quantity | Remark
1 31225/168F FRTTR Engine switch 1
2 19314/173F LB Wire grommet 1
3 19316/173F [ 2 Clip 1
4 16625/173F IR Plastic clip 1
5 GB/T16674-1996 B2 M6 X 12-F Bolt M6 X 12-F 6
6 19200 W B 2 A Fan hood assy 1
7 GB/T16674-1996 12 M6 X 8-F Bolt M6 X 8-F 3
8 23211 Hh T A Casing 1
9 23114 i Spiral spring 1
10 23117 2R Starter rolls 1
11 23112/173F RT3 Ratchet spring 2
12 23115/173F N Ratchet 2
13 23111/173F PR S Friction spring 1
14 23113/173F DT IRE] Set screw 1

--15--




E-10 RS54 RECOIL STARTER

FFs | EHAHENAS - HE & Ik
S/N Part No = W R A R Description Quantity | Remark
1817 1F
15 23116/173F B3 ik Spring lid 1 il
16 23118 4 Rope 1
17 23121/168F VAR Pulling handle 1
18 23100 SR 28 1 A Recoil starter assy 1

--16--




E-11 JEEH R4 REGULATING CONTROL SYSTEM

= ¥,
[w@ .
N
fSJ 18
FFs | FEHHAS = W B 4 K Descrinti & % I
S/N Part No A escription Quantity Remark
1 GB/T818-2000 IZ 4% M5 X 35 Bolt M5X35 1
2 26215/173F VR S Regulating spring 1
3 26213/173F Hsti Clamp 1
4 GB/T818-2000 ZH2 M5 X 16 Bolt M5X 16 1
5 26211 IR SCIEAR Support panel 1
6 26222/173F 0 Washer 1
7 26221 FH Handgrip 1
8 26223/173F AT Spring patch 1
9 26224/173F TENLAR Setting panel 1
10 GB6177.1-2000 WEEE M6 (12) Nut M6(Flange) 2
11 26214/173F TN Spring 1
12 26117 A Back spring 1
13 26116/168F R R [ A Lock bolt 1
14 26114 VR Regulating arm 1

—17--




E-11 J#EEH R4 REGULATING CONTROL SYSTEM

FFes | EHANRS = W 4w Descrinti B & IE
S/N Part No H " escription Quantity | Remark
15 26118 TR e Fine regutaling spring 1
16 26115 W RLAT Pulling rod 1
17 26200 A Regulating frame assy 1
18 GB/T16674-1996 124 M6 X 12-F Bolt M6 X 12-F 2

--18--




E-12 K##4 FLYWHEEL

II [ | “ ) i / 4 Y, "
\ . \E )y
\\-_I/
= == = = »
o e ==
FS | FHBAENS F MW A4 B K Description H : &
S/N Part No Quantity | Remark
1 23317/173F TKECIREE M16X 1. 25 Nut M16X1.25 1
2 23316 HEEE Starting flange 1
3 19111 TE R Flywheel fan 1
4 23300 KECAE Flywheel 1

-19--




E-13 KB 44 IGNITION COIL

= S =g~ = E=N N
FE FEARS F W4 B W Description H = &
S/N Part No Quantity | Remark
1 GB/T16674-1996 iZH% M6 X 30-F Screw M6 X 30-F 2
2 27230 JEKER Engine stop cable 1
3 27210 FURER A Ignition coil 1
4 27220/173F KAEZENR Spark plug cap 1
5 27200 RAEEH G Ignition coil assy 1

-20--




E-14 5% EMBLEM

G

MAINTAIN AIR CLEANER

*r The new sngine Inside hae no engirne o], bafore giarting the genersting
sat, ba sure fo fill the crankoase with specified sngine oll Refar to
CWHER" 8 MANUAL of the product for further infarmatbon .

# Checkthat there ls not any fual spiliing or fuel laakage. Filling

bafore stalling engline be forbldden.

# Onca the engine oll level is excessively low, engine oll waming
systom will stall the englne automatically to protect It from belng

damaged.

F 5 FHH RS - . L. &/
S/N Part No F W4 4B K Description Remark
1 91111 Al Model label 1
2 91114/168F Emblem, tortoise and rabbit 1
3 91112/168F NIRRT A Emblem, adding oil 1
4 91119/173F PRI Ik Emblem, choke lever 1
5 91113/168F TP RFR AL Emblem, maintenance of air cleaner 1
6 91125/168F i Emblem, Note or Warning 1

-2]--




